
Management Fee Proposal 
Professional Contract Services to Operate, Maintain and 

Manage the City’s Wastewater Treatment Plant, 

Wastewater Collection and Lift/Pumping Stations  

and Stormwater Collection and Pumping Stations 
 

RFP No. 09-13 

October 2, 2013 



Statement of Qualifications

i

The information contained in this proposal is proprietary and contains confidential information which is of significant economic
value to Severn Trent Environmental Services, Inc. It is intended to be used only for valuation of our qualifications to provide
services. It should not be duplicated, used or disclosed in whole or in part for any purpose other than to evaluate this proposal.

Executive Summary 1
[...]
Wastewater Collection and Lift/Pumping Stations, and Stormwater Collection and Pumping Stations
12-536-3000-MAM

 Analyze Collection System Needs – Review the historic performance of the collection system to
determine whether actions are required to rectify any regulatory or contractual deficiencies. The
collection system review will focus performance in terms of blockage incidents, flooding,
infiltration and inflow and overflows as well as pumping stations and related telemetry.

 Review and Update Laboratory Procedures – Completely review all laboratory procedures from
sampling through to analysis and all associated documentation. Based on these findings, a
QA/QC program will be implemented, if needed, and standard operating procedures will be
updated/amended as required.

 Audit Health and Safety Records – Audit facilities to determine whether problems exist and
develop action plans based on an analysis of workers compensation records, visual inspections
and regulatory actions

 Document Information Technology Needs – Develop an inventory of all new and existing computer
systems to determine software and hardware needs. We will also review software licenses to
determine suitability for continued usage and confirm Severn Trent machines are properly
licensed.

 Develop Public and Client Relations Plan – Review our existing public relations and client reporting
protocols with the City to determine whether changes are needed to best serve the City

Comprehensive Approach

When we begin operations, Severn Trent develops and implements guidelines for operations,
maintenance, management and communication. The effort, culminating in a performance plan to be
delivered within 60 days of transition, highlights how we will approach our role over the project
period. Our operating plan will address the following key priorities:
 Establish sound practical communication between Severn Trent and the City
 Establish/update written standard operating procedures and training for the operation of all unit

processes and equipment according to their manuals, state and federal standards and
recommendations from experienced Severn Trent staff

 Establish guidelines for sludge management, utilizing optimal solids concentrations, pumping
rates and times, etc.

 Establish guidelines for sample collection and testing based on standard methods, USEPA and
state regulations

 Schedule and track training for personnel
 Establish operator checklists for work tasks, duties and process control
 Provide a computerized maintenance management system for predictive, preventive and

corrective maintenance and maintenance scheduling and tracking
 Establish schedules for instrumentation and equipment calibration
 Establish a safe workplace through security measures, training, facility inspection and safety

equipment based on Severn Trent and regulatory standards
 Develop emergency response and risk management plans
 Develop electronic monthly reporting for communication to Severn Trent staff, the City and

regulatory agencies
 Identify and correct any deficiencies in process equipment



Statement of Qualifications

City of Key West 29
Professional Contract Services to Operate, Maintain, and Manage the City’s Wastewater Treatment Plant,
Wastewater Collection and Lift/Pumping Stations, and Stormwater Collection and Pumping Stations
12-536-3000-MAM

O&M Manuals

The O&M manual allows operators to make proper decisions and reduces inefficiency and damage
caused by malfunction. The manual is a useful tool when it is necessary to add or delete services to
the project, allowing staff to review the current procedures and quickly develop plans to implement
change. The manual also allows employee cross-training, further increasing efficiency and depth of
staff. Further, if a manager needs to interrupt his service, his immediate substitute is then able to step
in and continue to manage the project without any interruption of service. Only through a written
system such as this can the facilities operate efficiently and the City receive guaranteed,
uninterrupted services.

We prepare and update the O&M manual that includes material such as:
 Detailed operating and

maintenance instructions
 Sampling and analysis
 O&M reports forms

 Emergency response programs
 Visual aids
 Manufacturer’s documents

A library containing all O&M data, manuals, drawings and vendor information will also be
maintained. This library will provide easy access to information the staff can use in their daily
operation and maintenance activities.

Site-Specific Standard Operating Procedures

When a new facility is secured, site-specific procedures are developed with assistance by our
Technical Services Group. These procedures provide easy access to information to assist the staff in
their daily operation and maintenance activities and allow operators to make proper decisions and
reduce inefficiency and damage caused by malfunction. It
also allows for employee cross-training, further increasing
efficiency and depth of staff.

As part of implementation of Severn Trent’s management
systems and protocols, our operating plan emphasizes
process control procedures consisting of the following key
elements:
 Centralized oversight and control of facility processes

and process changes
 Analysis, ongoing review and fine tuning of all facility

operational parameters
 Implementation of a facility performance measurement

system
 Weekly operations management meetings to review,

strategize and prioritize facility issues
 Regular meetings with City staff
 Periodic spot checks of facilities

Centralized Process Control – Severn Trent’s success at its
facilities is due to rigorous process control procedures and
training. We use a team approach to manage treatment process operations. This approach and the



Statement of Qualifications

City of Key West 30
Professional Contract Services to Operate, Maintain, and Manage the City’s Wastewater Treatment Plant,
Wastewater Collection and Lift/Pumping Stations, and Stormwater Collection and Pumping Stations
12-536-3000-MAM

organizational and data analysis structure that supports it allows our operations teams to routinely
review (and respond as necessary to) a few key performance indicators, rather than having to analyze
all process data.

Concepts that are incorporated into the process management strategy and are critical to effective
team review and response are:
 Targets – Values that process parameters should achieve for optimum process control and

efficiency
 Flags – Values bracketing normal operational ranges within a facility. When process values fall

outside these ranges, response and corrective action is required.
 Trends – Automatic computer analysis of the average daily change in a parameter allows future

values to be forecast, which helps the team anticipate potential problems or verify that process
improvements are occurring. The process control teams utilize graphs of key performance
indicators when evaluating process changes or corrections.

We utilize centralized supervision and control through a matrix management system whereby senior
management is directly involved with operational staff members on all levels throughout the
organization. The process control team works with operators in the field to create a system of checks
and balances for all operations.

Analysis of Process Control Parameters – Both qualitative and quantitative analyses are performed
daily, recorded on laboratory benchsheets and entered into a computerized database.
Computerization of laboratory and process data provides readily available tables and graphs that can
be used to evaluate operating conditions and identify process trends. This system also facilitates the
generation of regulatory agency reports and operating reports to the City.

Facility Performance Measurement System – Process conditions and equipment status are recorded
during each shift as part of the facility performance measurement system. The recorded data assists
the operators in monitoring all phases of operations around the clock and allows senior O&M
personnel to review operations on a daily basis. With continuous monitoring of overall facility
performance operational personnel can identify and address potential issues before they become
problems.

Weekly Operations Meeting – Every week, our Project Manager will meet with operations staff to
discuss current facility status and/or issues, review and refine process control systems, set upcoming
operational and maintenance priorities and solicit ideas and solutions to all operational concerns.

Facility Spot Checks – Periodic unscheduled spot checks are conducted at all Severn Trent-operated
facilities by management and technical support personnel. These unscheduled checks help identify
existing or potential issues that may not reveal themselves through established process control
systems and provide a vehicle for our management to maintain in-person contact with field
personnel.

Operating Plan

Wastewater Treatment Plant – The City of Key West, Florida Richard A. Heyman Environmental Protection
Facility is an advanced wastewater treatment plant with a design capacity 10.0 million gallons per day
(MGD). The plant is currently operating at approximately half of its design capacity. The main unit
processes are:



Statement of Qualifications

City of Key West 31
Professional Contract Services to Operate, Maintain, and Manage the City’s Wastewater Treatment Plant,
Wastewater Collection and Lift/Pumping Stations, and Stormwater Collection and Pumping Stations
12-536-3000-MAM

Headworks – Includes influent metering, sampling, screening with mechanical bar screens and
cyclone-type grit removal. Severn Trent will monitor and remove grit and screenings regularly. We
will monitor for odors and corrosion in this area and take appropriate corrective measures

Activated Sludge Process – Includes two (2) aeration basins with fine bubble diffusion, anoxic mixing
zones and a re-aeration zone prior to clarification. Chemical bulk storage and feed system for iron
salts solution used to remove free phosphates from the mixed liquor. Severn Trent will optimize
treatment through use of the proper Food to Mass ratio, settelometer and solids testing of mixed
liquor, WAS and RAS. Nitrogen will be monitored to optimize nitrogen removal. Recycle rates will
be set for proper nitrogen removal and detention times. Phosphorous testing will be done in the
process lab to assure correct chemical dosing.

Secondary Clarifiers – Includes two (2) circular clarifiers, mixed liquor center feed into flocculation
well, circumferential weir launders and effluent collection, hopper collection and pumping of return
sludge to aeration. Solids blankets will be monitored periodically throughout the day. Influent,
effluent and RAS concentrations will be monitored as well. Detention times and ladings will be
calculated on transition and periodically thereafter to ensure correct operation of the clarifiers.

Filtration/Disinfection/Effluent Discharge – Includes four (4) filtration basins with multiple rotary disk
type cloth filters followed by ultraviolet disinfection, effluent compliance sampling, and final
effluent disposal by two (2) deep well injection systems. Filters will be monitored, backwashed and
cycled on a regular basis. Recycle flows will be checked periodically for impact on other unit
processes.

Disinfection will be monitored through compliance sampling and monitoring of the UV units. Bulbs
and ballasts will be monitored and changed out as required. Compliance sampling will be reviewed
during our transition and periodically thereafter. Compliance samples will be analyzed by a certified
laboratory and included ion our laboratory quality controls.

Sludge Management – Includes two (2) aerobic sludge holding tanks for waste activated sludge. Waste
sludge is dewatered with belt filter presses (2) and sludge cake is hauled by contractor approved
disposal site. Sludge dewatering will be optimized by proper operation of the belt presses. During
our transition, polymers will be tested to ensure that we are using the best polymer for the
application. Odors from the dewater operation will be monitored and addresses as applicable.

Emergency Power Generation – Includes on-site stationary emergency power generators at the main
treatment plant as well as numerous fixed generators at the remote sites for storm water and
collection system lift stations. Several portable generators are warehoused at the main treatment
plant for use with stations not having permanent generator installations. Severn Trent will exercise
the generators with and without load on a regular basis. Generators will be tested additionally before
any named storm events or other major weather event. The generators will be serviced at
manufacturer’s recommended frequencies.

Wastewater Collection System – Includes approximately 55 miles of wastewater collection main and 24
lift/pumping stations. The collection system also consists of 9 flow meters (to monitor and maintain)
which measure the contribution of wastewater flow from Navy facilities on the island. The
lift/pumping stations are monitored with control capability via SCADA. The levels of the lift station
wet wells are monitored with ultrasonic sensors, bubbler systems, pressure switches or float systems.
Five (5) of the lift/pumping stations have odor control systems installed and most stations are



Statement of Qualifications

City of Key West 32
Professional Contract Services to Operate, Maintain, and Manage the City’s Wastewater Treatment Plant,
Wastewater Collection and Lift/Pumping Stations, and Stormwater Collection and Pumping Stations
12-536-3000-MAM

equipped with pad mounted backup generators, some are equipped with portable generator quick
connects. The wastewater collection system will be cleaned and televised at regular intervals agreed
upon between the City and Severn Trent. Problem areas will be cleaned more frequently, lift stations
will be checked regularly with problematic lift stations checked on a more frequent basis. The wet
wells will be cleaned on a set schedule. Odor control systems will be monitored and optimized as
appropriate.

Stormwater System – Includes approximately 49,500 linear feet of piping, with associated catch
basins, manholes and basin strainers. The system consists of approximately 79 outfalls, 138 gravity
recharge wells, four (4) pumping stations with discharge into injection wells (a 5th under
construction), two (2) smaller pumping stations with discharge into collection ponds, and trench
drains of various sizes. The 4 pumping stations are equipped with bar screens and vortex units on the
pump suction side. Three of the four stations have pad mounted backup generators while the
remaining pump station has connections for a portable generator. Additionally, one pump station is
designed with bypass piping to aide with high water events. The stormwater collection system will
be checked, cleaned and televised (if necessary) at regular intervals agreed upon between the City
and Severn Trent. Stormwater lift stations will be checked regularly with problematic lift stations
checked on a more frequent basis. Wet wells will be checked and cleaned when necessary. Odor
control systems will be monitored and optimized as appropriate.

Laboratory – The laboratory at the Richard A. Heyman Environmental Protection Facility is certified
by the Florida Department of Health, Bureau of Laboratories in the non-potable areas of general
chemistry and microbiology. Some of the current laboratory performance areas include, but not
limited to, process control at the treatment plant, collection system and ocean outfall monitoring,
regulatory data entry and reporting, quality assurance and quality control programs, and an operating
software program for data storage and acquisition.

The laboratory also maintains a scope of accreditation with the National Environmental Laboratory